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-60 dBm -60 dBm
-70 dem:
Start 652.0 MHz 3003 pts Stop 683.0 MHz Start 678.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs |  aLlimit | Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit
£52.000 MHz 662.000 MHz 100.000 kHz | 661.87512 MHz -41.38 dBm -28.38 d& 678.000 MHz £98.000 MHz 100.000 kHz 682.72527 MHz 1.54 dBém ~28.46 dB
662.000 MHz 663.000 MHz 200.000 kHz | 662.99950 MHz -36.35 dBm -23.35 dB 608,000 MHz £09.000 MHz 200.000 kHz 698.16034 MHz -37.16 dem —24.16 dB
663.000 MHz 683.000 MHz 100.000 kHz 668.58442 MHz -0.02 dBm -30.02 dB 699,000 MHz 709,000 MHz 100.000 kHz 700,10390 MHz -42,54 dem -29,54 dB
1 J - [ ] ( b wa
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SPORTON LAB.

FCC RF Test Report

Report No. : FG152403-02C

FR1 n71/20MHz / DFT-s-OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBMAX

‘o
Spectrum @[ spectrum )
Ref Level 24.60 dBm  Offset 4.60 db Mode Auta Sweep Ref Level 24.60 d8m Offset 4.50 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 avgpwr
F = SPURIGIECHBEK ABS, PABS
20 dhffit ¢heck PAES -l ﬂgm&muz& — B
Fihe BPURIOUS | INE_ABS WA 5s Line _fPURIOUS_| INE_ABS_]| PARS ﬂ
10 dBm H 10 dém H
0de 0 dBm ‘ l
10 dBm ] l -10 dBm f
SPURIOUS_LINE_ABS, J \ f L
-20 dBm { 1 -20 dBm { ‘
-30 dBm J | -30 dBm. 1
-40 dBm !. 40 dBm. x\
-50 dgm ’, ; M -50 dBm L)
i~ N
-60 dm -y -50 dBm - ““’l,ﬂ i
e
I R SRR SN P T s e s astonngs s e e AT . N .
-70 dem -70 dBm
Start 652.0 MHz 3003 pts Stop 683.0 MHz Start 678.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit
652.000 MHz 662.000 MHz 100,000 kHz 661.28501 MHz -51.88 dBm -38.88 d& 678,000 MHz 698,000 MHz 100.000 kHz 697,45055 MHz 16.19 dBm -13.81 dB
662,000 MHz 663.000 MHz 200.000 kHz 662.55351 MHz -16.63 dBm -3.63 dB £98.000 MHz £99.000 MHz 200.000 kHz 698.00050 MHz -19.67 dBm -6.67 db
663.000 MHz 683.000 MHz 100.000 kHz 563.52947 MHz 18.31 dBm -11.69 dB 699,000 MHz 709,000 MHz | 100.000 kHz 699,02498 MHz -50.65 dBm | -37.65 dB
— —
)il ) [ [ ] w

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

oo
Spectrum | (22)|[ spectrum E
Ref Level 24.60 dBm  Offset 4.60 db Mode Auto Swesp Ref Level 24.60 deém  Offset 4.60 dg Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr )
it $heck PAES éjggmﬂmuﬁ&#b, PAES
20 dfhe _Bpurious_[INE_aBS PARS Line _BPURIOUS_|INE_ABS_| PARS
10 dBm 10 dém
ode Py N S 0 U,EW‘;/» * ;S ey ey
{“J'n"wﬂ Nt ’\_WW%W{
10 dBm 410 dem.
-20 dBm , \ 0 dBm
-30 dBm: i \ 130 dBm
-40 dBm ﬂl 1 40 dBm.
] LMy |
YA,
-50 dBm el 50 dem b e S
-60 dBm "'J‘/\N 60 dem
-70 dem:
Start 652.0 MHz 3003 pts Stop 683.0 MHz Start 678.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | Range Up RBW | Frequency PowerAbs | alimit | Range low | Rangeup | RBW | Frequency | PowerAbs |  ALimit
£52.000 MHz 662.000 MHz 100.000 kHz | 660.60639 MHz -43.59 dem -30.59 d& 678.000 MHz £98.000 MHz 100.000 kHz 68466334 MHz 0.55 dBm ~29.45 dB
662.000 MHz 663.000 MHz 200.000 kHz | 662.99750 MHz -39.33 dém -26.33 di 698.000 MHz £99.000 MHz 200.000 kHz 698.66384 MHz -40.61 dem -27.61 dB
663.000 MHz 683.000 MHz 100.000 kHz 669.66334 MHz -0.31 dBm -30.31 dB 699,000 MHz 709,000 MHz 100.000 kHz £09,24476 MHz -44.54 dBm -31,54 dB
1 J - [ ] ( b wa
20:40:50 Date:
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SPORTON LAB.

FCC RF Test Report

Report No. : FG152403-02C

FR1 n71/ 20MHz / DFT-s-OFDM / 256 QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBMAX

Spectrum

Spectrum

Ref Level 24.60 dBm  Offset 4.60 db Mode Auta Sweep Ref Level 24.60 d8m Offset 4.50 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (o1 AvgPwr .
20 glsjfnit Gheck PAES ﬂggmﬂmug&;m_ paks
Line _§PURIOUS_) INE_ABS PARS Line _§PURIOUS_| INE_ABS_| PARS
10 dBm 1 10 dBm ‘n
H| [l‘
-10 dem f/ i -10 dBm
SPURIOUS_LINE_ABS, | 1 I \
-20 dém f \ -20 dBm }V 1
-30 dBm ] \ -30 dBm \
-40 dBm T 1 f 0 dBm. n
’ il I H “ k
-50 dBm T dem N}
-60 dém )' U\k‘ L v—— ’] J \\ 6] dBm T “ = = \ n
-70 dem -70 dBm
Start 652.0 MHz 3003 pts Stop 683.0 MHz Start 678.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REW | Frequency | PowerAbs |  aLimit Rangelow | RangeUp | RBW | Frequency | PowerAbs |  ALimit
652,000 MHz 662.000 MHz 100.000 kHz 661.05504 MHz -55.52 dBm -42.52 dB 678,000 MHz 698,000 MHz 100.000 kHz 697.47053 MHz 14.53 dBm -15.47 dB
662.000 MHz 563.000 MHz 200.000 kHz 662.99950 MHz -23.03 dBm -10.03 dB £98.000 MHz £99.000 MHz | 200.000 kHz £98.00749 MHz -23.40 dem | -10.40 dB
663.000 MHz 683.000 MHz 100.000 kHz 663.54945 MHz 13.99 dBm _*15-01 dB 699,000 MHz 709.000 MHz 100.000 kHz 70688711 MHz -54.24 dem -41.24 dB
—
)il ) [ [ ] w
20:43:05 Date

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Spectrum

20:41:49

Ref Level 24.60 dBm  Offset 4.60 dB Mode Auto Swesp Ref Level 24.60 dBm  Offset 4.60 dg Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvoPwr @1 AvgPwr ]
20 ghjfnit heck PAES éjggmﬂmuﬁ&#b, PABS
Line _kpurious_JINE_ABS PARS Line _§PURIOUS_| INE_ABS_| PARS
10 dBm 10 dém
ode 0 dem S——y
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10 dBm M ‘ 410 dBm i
-20 dBm l l 0 dBm
-30 dBm: [ \ (30 dBm
-40 dBm WJ N 40 dBm. LM
A e d
-50 dBm = -50 dBm =]
.60 dBm " -60 dBm
-70 dem:
Start 652.0 MHz 3003 pts Stop 683.0 MHz Start 678.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs |  aLlimit | Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit
652.000 MHz 662.000 MHz 100.000 kHz | 660.44655 MHz -47.62 dBm -34.62 dB 678,000 MHz 698,000 MHz 100.000 kHz 684,26374 MHz -1.54 dBm -31.54 dB
662.000 MHz 663.000 MHz 200.000 kHz | 662.99151 MHz -40.91 dBm -27.91 d8 698.000 MHz £99.000 MHz 200.000 kHz 698.11538 MHz -41.76 dem -28.76 dB
663.000 MHz 683.000 MHz 100.000 kHz 669.08392 MHz -2.25 dBm -32.25 dB 699,000 MHz 709,000 MHz 100.000 kHz £099,06494 MHz -45.65 dBm -32.65 dB
1 J - [ ] ( b wa
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samran as. FCC RF Test Report

Report No. : FG152403-02C

Conducted Spurious Emission

FR1 n71/5MHz / DFT-S OFDM / QPSK

Lowest Channel / 1IRB1

Middle Channel / 1IRB1

E] 1 S 1
Ref Level 0.00 dBm Offset 4.60 d& Mode Auto Sweep Ref Level 0.00 dem  Offset 4.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit 1|u_-._k PAES Limit fheck pafbs
e _$PURIOUS_LINE_ABS PASS e _$PURIOUS_LINE_ABS PARS
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Start 30.0 MHz 15005 pts Stop 7.0 GHz Start 30.0 MHz 15005 pts Stop 7.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Range Up RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit
30.000 MHz £52.000 MHz 100.000 kHz 617.65167 MHz -54.98 dBm -41.96 dB 30.000 MHz 652.000 MHz 100.000 kHz 632.57221 MHz -56.16 dBm -43.16 dB
709.000 MHz 1,000 GHz 100.000 kHz 977.47003 MHz -69.01 dém -56.01 dB 709.000 MHz 1.000 GHz 100.000 kHz 917.29321 MHz -69.01 d&m -56.01 dB
1.000 GHz 3,000 GHz 1,000 MHz 1,32717 GHz -43.86 dBm -30.86 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.35716 GHz -44.38 dBm -31.38 dB
3.000 GHz 5,000 GHz 1,000 MHz 4,98075 GHz -56.61 dam -43.61 de 3.000 GHz 5.000 GHz 1.000 MHz 4,37591 GHz -56.63 dam -43.63 de
5.000 GHz 7,000 GHz 1,000 MHz 6.88028 GHz -53.54 dBm -40.54 dB 5.000 GHz 7.000 GHz 1.000 MHz 6.86328 GHz -53.47 dBm -40.47 dB
( |0 ) - ( J J -
18:51:33

Highest Channel / 1RB1

Sp ) o
Ref Level 0.00 dBm Offset 4.60 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit El;lu_-._k PAES
e _$PURIOUS_LINE_ABS PASS
-10 ddRE-
SPURIOUS_LINE_ABS.
20 d8
-30 dB
-40 dBm
-50 dBm
o
-50 dBm
-80 dB
-90 dBm
Start 30.0 MHz 15005 pts Stop 7.0 GHz
Spurious Emissions
Range Low | Range Up RBW | Frequency |  Powerabs |
30.000 MHz 52,000 MHz 100.000 kHz 647.80360 MHz -52.00 dém
709.000 MHz 1.000 GHz 100.000 kHz 710.55830 MHz -68.75 dBm -55.75 dB
1.000 GHz 3,000 GHz 1,000 MHz 1,38715 GHz -44.57 dBm -31.57 dB
2.000 GHz 5,000 GHz 1,000 MHz 499875 GHz -56.41 dém -43.41 dB
5.000 GHz 7,000 GHz 1,000 MHz 687278 GHz -53.42 dBm -40.42 dB
( |0 ) -
Date: 3.MAR.Z022 18:52:26
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samran as. FCC RF Test Report

Report No. : FG152403-02C

FR1 n71/ 10MHz / DFT-S OFDM / QPSK

Lowest Channel / 1IRB1

Middle Channel / 1IRB1

Sp \ = [ sp ) ry
Ref Level 0.00 dBm Offset 4.60 d& Mode Auto Sweep Ref Level 0.00 dem  Offset 4.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
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Start 30.0 MHz 15005 pts Stop 7.0 GHz Start 30.0 MHz 15005 pts Stop 7.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALim Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALi
30.000 MHz £52.000 MHz 100.000 kHz 625.11194 MHz -56.44 dBm -43.44 dB 30.000 MHz 652.000 MHz 100.000 kHz 630.39630 MHz -57.98 dBm -44.86 dB
709.000 MHz 1,000 GHz 100.000 kHz 855.37213 MHz -69.11 dBm -56.11 dB 709.000 MHz 1.000 GHz 100.000 kHz 951.88761 MHz -68.59 dém -55.89 dB
1.000 GHz 3,000 GHz 1,000 MHz 1,32717 GHz -43.30 dBm -30.80 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.35216 GHz -44.06 dBm -31.06 dB
3.000 GHz 5,000 GHz 1,000 MHz 4,98725 GHz -56.45 dam -43.45 de 3.000 GHz 5.000 GHz 1.000 MHz 4.97226 GHz -56.62 dam -43.62 de
5.000 GHz 7,000 GHz 1,000 MHz 6.86028 GHz -53.57 dBm -40.57 dB 5.000 GHz 7.000 GHz 1.000 MHz 6.88078 GHz -53.12 dBm -40.12 dB
( |0 ) - ( J J -
D: 19 Date:
E] 1
Ref Level 0.00 dBm Offset 4.60 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit El;lu_-;k PAES
ine _$PURIOUS_LINE_ABS, PASS
-10 ddRE-
SPURIOUS_LINE_ABS.
20 d8
-30 dB
-40 dBm
-50 dBm
brassamstialbion
50 dom- | s
70 o
-80 dB
-90 dBm
Start 30.0 MHz 15005 pts Stop 7.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 52,000 MHz 100.000 kHz 546.24038 MHz -56.08 dém -43.08 dB
709.000 MHz 1.000 GHz 100.000 kHz 921.94456 MHz -68.90 dBm -55.90 dB
1.000 GHz 3,000 GHz 1,000 MHz 1,37716 GHz -43.87 dBm -30.87 dB
2.000 GHz 5,000 GHz 1,000 MHz 4,99825 GHz -56.64 dém -43.64 dB
5.000 GHz 7,000 GHz 1,000 MHz 687578 GHz -53.36 dBm -40.36 dB
( |0 ) -
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samran as. FCC RF Test Report

Report No. : FG152403-02C

FR1 n71/15MHz / DFT-S OFDM / QPSK

Lowest Channel / 1IRB1

Middle Channel / 1IRB1

Sp \ = [ sp ) ry
Ref Level 0.00 dBm Offset 4.60 d& Mode Auto Sweep Ref Level 0.00 dem  Offset 4.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
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Start 30.0 MHz 15005 pts Stop 7.0 GHz Start 30.0 MHz 15005 pts Stop 7.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALim Rangelow | RangeUp | RBW | Frequency Power Abs ALi
30.000 MHz £52.000 MHz 100.000 kHz 626.07701 MHz -58.54 dBm -45.54 dB 30.000 MHz 652.000 MHz 100.000 kHz 627.59870 MHz -58.54 dBm -45.54 dB
709.000 MHz 1,000 GHz 100.000 kHz 903.04845 MHz -69.06 dBm -56.06 dB 709.000 MHz 1.000 GHz 100.000 kHz 993,16833 MHz -69.07 dém -56.07 dB
1.000 GHz 3,000 GHz 1,000 MHz 1,32717 GHz -43.38 dBm -30.88 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.34716 GHz -45.14 dBm -32.14 dB
3.000 GHz 5,000 GHz 1,000 MHz 4,09658 GHz -56.50 dBm -43.50 de 3.000 GHz 5.000 GHz 1.000 MHz 4.98625 GHz -56.24 dam -43.24 de
5.000 GHz 7,000 GHz 1,000 MHz 6.87028 GHz -53.30 dBm -40.30 dB 5.000 GHz 7.000 GHz 1.000 MHz 6.80330 GHz -53.60 dBm -40.60 dB
( |0 ) - ( J J -
D: 2 Date:
E] 1
Ref Level 0.00 dBm Offset 4.60 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit El;lu_-;k PAES
ine _$PURIOUS_LINE_ABS, PASS
-10 ddRE-
SPURIOUS_LINE_ABS.
20 d8
-30 dB
-40 dBm
-50 dBm
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50 dBmT
I
-80 dB
-90 dBm
Start 30.0 MHz 15005 pts Stop 7.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 52,000 MHz 100.000 kHz £40.35782 MHz -55.32 dém -45.32 dB
709.000 MHz 1.000 GHz 100.000 kHz 962,93457 MHz -68.99 dBm -55.99 dB
1.000 GHz 3,000 GHz 1,000 MHz 1,36716 GHz -43.98 dBm -30.98 dB
2.000 GHz 5,000 GHz 1,000 MHz 4994285 GHz -56.37 deém -43.37 dB
5.000 GHz 7,000 GHz 1,000 MHz 696526 GHz -53.45 dBm -40.46 dB
( |0 ) -
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samran as. FCC RF Test Report

Report No. : FG152403-02C

FR1 n71/20MHz / DFT-S OFDM / QPSK

Sp \ = [ sp ) ry
Ref Level 0.00 dBm Offset 4.60 d& Mode Auto Sweep Ref Level 0.00 dem  Offset 4.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit 1|u.-;k PAES Limit fheck pafbs
ine _$PURIOUS_LINE_ABS, PASS ine _$PURIOUS_LINE_ABS PARS
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Start 30.0 MHz 15005 pts Stop 7.0 GHz Start 30.0 MHz 15005 pts Stop 7.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALim Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALi
30.000 MHz £52.000 MHz 100.000 kHz 625.42279 MHz -60.19 dBm -47.10 dB 30.000 MHz 652.000 MHz 100.000 kHz 626.04448 MHz -58.97 dBm -45.97 dB
709.000 MHz 1,000 GHz 100.000 kHz 924.56094 MHz -69.00 d&m -56.00 dB 709.000 MHz 1.000 GHz 100.000 kHz 940.84066 MHz -69.13 dBm -56.13 dB
1.000 GHz 3,000 GHz 1,000 MHz 1,32767 GHz -43.49 dBm -30.49 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.34216 GHz -44.51 dBm -31.51 dB
3.000 GHz 5,000 GHz 1,000 MHz 4,98225 GHz -56.59 dam -43.69 de 3.000 GHz 5.000 GHz 1.000 MHz 4.95926 GHz -56.22 dam -43.22 de
5.000 GHz 7,000 GHz 1,000 MHz 6.88328 GHz -53.40 dBm -40.40 dB 5.000 GHz 7.000 GHz 1.000 MHz 6.88278 GHz -53.35 dBm -40.35 dB
( |0 ) - ( J J -
D: 21:07:32 Date: a3
E] 1
Ref Level 0.00 dBm Offset 4.60 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit El;lu_-;k PAES
ine _$PURIOUS_LINE_ABS, PASS
-10 ddRE-
SPURIOUS_LINE_ABS.
20 d8
-30 dB
-40 dBm
-50 dBm
| -
50 dEmT
-80 dB
-90 dBm
Start 30.0 MHz 15005 pts Stop 7.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 52,000 MHz 100.000 kHz £40.04608 MHz -53.18 dém -46.16 dB
709.000 MHz 1.000 GHz 100.000 kHz 962.64386 MHz -68.91 dBm -55.91 dB
1.000 GHz 3,000 GHz 1,000 MHz 1,35716 GHz -45.15 dBm -32.15 dB
2.000 GHz 5,000 GHz 1,000 MHz 497126 GHz -56.54 dBém -43.54 dB
5.000 GHz 7,000 GHz 1,000 MHz 685729 GHz -53.49 dBm -40.49 dB
( |0 ) -
AR .2022 3
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samran as. FCC RF Test Report

Report No. : FG152403-02C

Frequency Stability

Test Conditions FR1 n71 (QPSK) / Middle Channel Limit
BW 20MHz Note 2.
Temperature Voltage —

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0025
40 Normal Voltage 0.0019
30 Normal Voltage 0.0016
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0014
0 Normal Voltage 0.0028

-10 Normal Voltage 0.0015 PASS
-20 Normal Voltage 0.0026
-30 Normal Voltage 0.0019
20 Maximum Voltage 0.0006
20 Normal Voltage 0.0014
20 Battery End Point 0.0028

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.5V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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FCC ID : 2AUWUFP4
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seasran 1as. FCC RF TEST REPORT Report No. : FG152403-02C

FR1n77

Conducted Output Power(Average power) and EIRP

BW [MHz] Modulation | RB Size | RB Offset

Channel

Frequency (MHz)
PI2BPSK| 1
PI2BPSK| 1
PI/2 BPSK 1
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Power Power
Low Middle

650000 656000
3750 3840

Power
High
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.
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EIRP
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seasran 1as. FCC RF TEST REPORT Report No. : FG152403-02C

Frequency (MHz) 3710.01 3840 3970.02

20 PI/2 BPSK ‘ 1
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seamron as. FCC RF TEST REPORT Report No. : FG152403-02C
Peak-to-Average Ratio
Mode FR1 n71/100MHz / DFT-S OFDM
Mod. 100M Limit: 13dB
RB Size BPSK QPSK 16QAM 64QAM Result
Middle CH 5.33 5.27 5.45 5.31
RB Size 256QAM PASS
Middle CH 5.3
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